# The Clinician's Approach to the Management of Headache

MORRIS MAIZELS, MD, Woodland Hills, California

Headache is a ubiquitous complaint, yet it is one that often elicits anxiety in both patients and physicians. When a patient presents with headache, the clinician must answer the following questions: (1) Is the headache "worrisome" (secondary to underlying disease)? (2) If the headache is benign, what type is it? (3) How is the acute headache best treated? and (4) How may future headaches be prevented? The following review is intended to aid primary care physicians in answering these questions.

(Maizels M. The clinician's approach to the management of headache. West J Med 1998; 168:203-212)

### Assessment: What Type of Headache Is It?

A headache evaluation should address the issues listed in Table 1. Many patients have more than one type of headache; the patient with constant daily headaches often has occasional incapacitating migraines. In assessing the patient's headache, each type should be considered and addressed.

#### Migraine

The International Headache Society has defined the criteria for migraines with and without aura (Tables 2 and 3);<sup>1</sup> the most recent definitions replace previous designations of "classic" and "common" migraine. *Migraine is never pain alone:* there must always be nausea or photophobia and phonophobia. Auras may or may not accompany the migraine; they are usually visual hallucinations and are typically described as flashing lights, zig-zag lines (the "fortification" phenomenon), or blind spots (scotoma). Clinicians also rely on certain patterns to aid in the diagnosis of a migraine. Headaches with reliable triggers (Table 4) and patterns (such as perimenstrual exacerbation with relief during pregnancy) are likely to be migrainous. It is also typical to notice relief of the headache after sleep.

#### Tension-type headache

The designation "tension-type" reflects the understanding that the headache is not directly related to muscle tenderness; rather, muscle tenderness may be a secondary phenomenon.<sup>2</sup> Episodic tension-type headache (TTH) is different from chronic TTH in that it occurs less than 15 days per month.<sup>1</sup> Many experts believe that TTH and migraine form a continuum and cannot be readily distinguished.<sup>3</sup> For instance, features that accompany migraine—such as unilateral headache, throbbing pain, nausea, or photo- and phonophobia—are occasionally seen in TTH, while neck muscle tenderness may be seen in migraine patients.<sup>4</sup> Many patients do have both migraine and TTH, and, in fact, a TTH can turn into a migraine. These facts lend further support to the idea of the existence of a headache continuum.

### Pathophysiology of Migraine and TTH

The current understanding of migraine origin has evolved from vascular models,<sup>5</sup> to a trigeminovascular model,<sup>6,7</sup> toward a central neuronal model of migraine as a disturbance of the serotonergic system of the midbrain.<sup>8</sup> Activation of the dorsal raphe nucleus of the midbrain during migraine<sup>9</sup> has led to the concept of a "migraine generator." Receptors for serotonin (5hydroxytryptamine, or 5-HT)-specific medications are identified in the midbrain,<sup>10</sup> and all migraine abortive and prophylactic medications influence the serotonin pathway.<sup>11</sup> In migraines, vascular changes are most likely secondary, rather than causative, phenomena.

A gene for the rare disorder familial hemiplegic migraine has been mapped to chromosome 19p13.<sup>12</sup> This discovery has raised speculation that a genetic basis for other forms of migraine may be found.

There has been little progress in our understanding of TTH. Olesen has proposed looking at migraine and TTH as integrations of vascular, supraspinal, and myofascial inputs:<sup>13</sup> the spectrum of symptoms is explained by the relative predominance of vascular as opposed to myofascial input. Some instances of what is currently called TTH may ultimately be found to be cervicogenic in origin.<sup>14</sup>

From the Department of Family Practice, Southern California Permanente Medical Group, Woodland Hills, California.

Reprint requests to Morris Maizels, MD, Department of Family Practice, 5601 DeSoto Ave, Woodland Hills, CA 91365. E-mail: Morris.Maizels@KP.org.

#### ABBREVIATIONS USED IN TEXT

5-HT<sub>1</sub> = 5-Hydroxytryptamine DHE = dihydroergotamine CDH = chronic daily headache NSAID = nonsteriodal anti-inflammatory drug TCA = trycyclic antidepressant TTH = tension-type headache

Headaches are also commonly believed to have a psychological basis, but related studies have had varying results. Many of these studies show that people afflicted with migraines (migraineurs) have high levels of anxiety or depression.<sup>15</sup> In one study, however, the Minnesota Multiphasic Personality Inventory (MMPI) patterns of patients with migraine headaches were normal; those of patients with TTH or combined migraine-TTH were moderately abnormal (indicating "neuroticism"); and those of patients with posttraumatic headache (daily headache following trauma) were abnormal.<sup>16</sup> Nonetheless, 67% of migraineurs identify emotion as a headache trigger.<sup>17</sup>

## Chronic Daily Headache/Drug Rebound Headache

The phenomenon of drug rebound headache has been described as an unrecognized epidemic.<sup>18</sup> The mandate of any primary physician is to prevent drug rebound and to recognize it when it occurs.

Chronic daily headache (CDH) is a low-grade daily headache, which may become severe at times and have migrainous features. CDH patients account for 40% of all patients referred to headache clinics.<sup>19</sup> The patient may not complain of daily headache, however. Frequent refills of symptomatic medication or recurrent visits to the emergency room should alert the physician to the possibility of CDH.

Mathew<sup>20</sup> described the transformation of episodic migraine into a daily headache. Mathew and colleagues<sup>19</sup> later studied 630 patients with CDH (excluding those with posttraumatic headache): 78% had transformed migraine, 13% had chronic TTH, and 9% had what is known as new daily persistent headache. Patients with transformed migraines begin with a typical history of episodic migraine that, over the years, becomes more and more frequent and eventually occurs daily. Patients with new daily persistent headache note the onset of a headache over a day or two, which then persists daily. New daily persistent headache patients are difficult to treat, but their long-term prognosis is good: 30% have their symptoms resolve within 3 months, and 70% to 80% have theirs resolve in 6 to 12 months.<sup>21</sup>

In a landmark study of 200 patients with daily TTH, Kudrow<sup>22</sup> demonstrated that only those patients who stopped their daily use of analgesics improved. Withdrawal of daily medication, combined with amitryptiline prophylaxis, led to a 72% improvement (using an index of headache frequency and severity) within 4

History	Physical Examination
Age at onset;	Funduscopic
change in pattern over time	Myofascial—cervical spine,
Headache features	temporomandibular joint
quality (throbbing vs. dull)	Neurologic exam—cranial
location (unilateral vs. bilateral)	nerves, DTRs, motor, cere-
severity	bellar
prodromal symptoms/aura	
associated symptoms	
nausea; photo- or phonophobia	Laboratory Evaluation*
frequency/duration	CT/MRI
Triggering factors (see Table 4)	Lumbar puncture
Family history	ne while the set of a
Psychosocial (lifestyle, sleep pattern, a	nxiety/depression)
Previous evaluations (imaging studies,	consultations)
Medications—current and previous wit	h responses and side effects

weeks. Even without any prophylaxis, patients who withdrew from their daily analgesics showed a 43% improvement. Patients who continued daily analgesics, with or without prophylaxis, had little improvement. In a separate series of 200 patients, Mathew and colleagues<sup>23</sup> found a 78% and 52% improvement, with and without prophylaxis, respectively, in patients who successfully stopped their daily analgesic. Patients may require a "wash-out" period of 8 to 12 weeks or longer (to cleanse the body of the analgesic).<sup>24</sup>

Any symptomatic headache remedy may cause drug rebound headache, but it is most likely when using ergotamines, narcotics, and products that combine caffeine or butalbital with aspirin or acetaminophen.<sup>23,25</sup> Even patients who take as little as 1000 mg per day of aspirin or acetaminophen may develop drug rebound headache.<sup>26</sup>Many clinicians believe that the frequency of use is most important, and they limit the use of all symptomatic medication to two days a week.

TABLE 2.—Diagnostic Criteria for Migraine Without Aura

- A. At least five attacks fulfilling B to D
- B. Headache attacks lasting 4 to 72 hours (untreated or unsuccessfully treated)
- C. Headache has at least two of the following characteristics:
- 1. Unilateral location
- 2. Pulsating quality
- 3. Moderate or severe intensity (inhibits or prohibits daily activities)
- 4. Aggravation by walking stairs or similar routine physical activity
- D. During headache at least one of the following conditions exist:
- 1. Nausea and/or vomiting
- 2. Photo- and phonophobia
- E. No evidence of related organic disease

(ADI) = DUUUUUUUUUUUUUUUUUUUUUUUUUUUUUUUUUUU	<b>TABLE</b>	3	-Diagn	ostic	Criteria	for	Miaraine	with	Aur
--	--------------	---	--------	-------	----------	-----	----------	------	-----

- A. At least two attacks fulfilling criterion B
- B. At least three of the following four characteristics:
- 1. One or more fully reversible aura symptoms, indicating focal cortical or brainstem dysfunction.
- 2. At least one aura symptom develops gradually over more than 4 minutes, or two or more symptoms occur in succession.
- 3. No aura symptom lasts more than 60 minutes.
- Headache follows aura within an hour (or begins before or simultaneously with the aura).
- C. No evidence of related organic disease

The proper treatment of drug rebound headache involves withdrawing the causative medication. *The addition of prophylaxis without withdrawal of the offending medication is a futile gesture.* Physicians must convey the good prognosis after drug withdrawal. Physicians should tell their patients to expect to feel worse for about two weeks before an improvement begins. Most patients can be abruptly withdrawn as outpatients, with the addition of amitryptiline (10 to 25 mg) as prophylaxis and a nonsteroidal anti-inflammatory drug (NSAID) such as naproxen for symptomatic relief.<sup>27</sup> Patients who abuse high doses of barbiturates or narcotics, or who cannot successfully withdraw on their own, should be referred to a headache specialist.

#### Treatment of the Acute Headache

There are several general principles to be followed in treating acute headaches. Physicians should base their selection of symptomatic medication on the past experience of the patient; the severity of the headache; associated symptoms; and side-effect profiles (Tables 5 and 6). Patients should be taught how to recognize early headache symptoms and treat them before the headache becomes disabling.

Aspirin and NSAIDs (such as ibuprofen<sup>28</sup> or naproxen<sup>29</sup>) are effective for most milder headaches, although they often require high doses. Combination analgesics, such as aspirin or acetaminophen with butalbital and caffeine or isometheptene with acetaminophen and dichloralphenazone, are widely used. Caffeine increases the analgesic effect,<sup>30-32</sup> but combination products are prone to cause rebound headache.<sup>33</sup>

More severe headaches are treated with ergotamine combinations, the efficacies of which are probably equal to those of NSAIDs and mixed analgesics.<sup>34</sup> Patients should be instructed to determine the maximum dose they can tolerate without nausea, and take it as soon as possible in the attack. Ergotamine is poorly absorbed orally, but suppositories yield blood levels 20 to 30 times higher.<sup>35</sup> Patients willing to use a suppository should titrate their dosage to avoid nausea.

Headaches accompanied by strong nausea, or headaches that have not completely responded to the

Emotion/stress/relief from stress	
Specific foods	
aged cheeses (tyramine)	
nitrite/nitrate containing foods	
MSG	
chocolate	
caffeine	
alcohol	
Skipping meals	
Menses	
Change in sleep pattern (too much or too	little)
Glare	

above medications, may be treated successfully by adding an anti-emetic. Anti-emetics improve the delayed absorption of medications caused by gastric stasis during a migrainous episode. Anti-emetics such as metoclopramide may be combined with any other migraine medications.

#### Treatment of the Most Severe Headache

More severe headaches often require parenteral therapy. Dihydroergotamine (DHE), a derivative of ergotamine tartrate, is underused in the treatment of severe headache.<sup>36</sup> DHE may be given intramuscularly (IM), subcutaneously (SQ), or intravenously (IV) and recently was approved for intranasal use. Its efficacy is comparable to sumatriptan (see below)—its onset of action is slower but it has less chance for relapse—and it is a costeffective alternative. In addition, DHE, in contrast to ergotamine, does not cause drug rebound headache.<sup>37,38</sup> Patients can readily be taught to use DHE at home, and it is effective when other migraine treatments have failed.

Repetitive IV DHE (Table 7) is the treatment of choice for refractory migraine, status migrainosus (migraine lasting longer than 72 hours),<sup>36</sup> and chronic intractable headache (a chronic headache that has been refractory to treatment).<sup>39</sup> Premedication with metoclopramide or prochlorperazine<sup>40</sup> is required.

Sumatriptan is a specific 5-HT<sub>1</sub> (serotonin<sub>1</sub>) receptor agonist and is a major advancement in the treatment of migraines. Six milligrams of sumatriptan given SQ relieves migraine pain and the associated symptoms in

TABLE 5.—Principles of Acute Treatment

Tailor prescription to the patient and to the headache severity; Treat headache symptoms early, with maximal tolerated doses; Consider adding anti-emetics to other treatments; and Limit symptomatic medication to two days per week.

MILD HEADACHES Aspirin NSADDs       Use maximal tolerated doses at onset; e.g., naproxen 775 mg, ibuprofen 1200 mg.       SE: GI Intolerance, bleeding, fluid retention; C: peptic ulcer disease, Councalin; use with caution in CHF, renal insufficiency         Aspirin or acetaminophen, butabital, caffeine (Florinal, Floricet)       1–2 at onset, repeated every 4 hours; maximum, 4 per day       HIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per week       SE: sedation and same as for aspirin (above)         MORE SEVERE HEADACHES Isometheptene, dichlorphenazone, acetaminophen (Midrin)       2 at onset, then 1 every hour to maximum of 5       Vasoconstrictor-sedative combination to maximum of 5       SE: dizziness; C: glaucoma, severe renal or liver disease, CAD, hypertension; concomtant MAO-is         Ergotamine tartrate, caffeine (Cafergot)       1–2 orally at onset; may repeat within 30 minutes and every four hours; maximum 5 per day       HIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per week       SE: nausea, abdominal pain, paresthesia, chest lightness; ergotamine (bert diseases, sepsis, ergotamine (bert diseases, sepsis, pregnancy         MOST SEVERE HEADACHES Dihydroergotamine (DHE)       1 mg intramuscularly or subcutaneously, up to every 8 hour; 2 mg intranasally; see also intravenous protocl       Combine with any other agent to increase efficacy       SE and C: same as for ergotamine, but does not caus drug rebound headache         Sumatriptan succinate (Imitrex)       6 mg subcutaneously, 25-100 mg orally; s-20 mg intranasally; for relapse, may repeat one dose within 24 hours       High rate of relapse; subcutaneous is drug of choice for severe migraine orapid onset of symptoms.       SE:	Drug	Dose/route/ frequency	Remarks	Side effects (SE)/ Contraindications (C
Aspirin NSADsUse maximal tolerated doses at onset; e.g., naproxen 775 mg, ibuprofen 1200 mg.SE: GI intolerance, bleeding, fluid retention; C: peptic ulcer disease, Coumadin; use with caution in CHF, renal insufficiencyAspirin or acetaminophen, butalbital, caffeine (Fiorinal, Fioricet)1–2 at onset, repeated every 4 hours; maximum, 4 per dayHIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per weekSE: ediztion and same as for aspirin (above)MORE SEVERE HEADACHES sometheptene, dichlorphenazone, acetaminophen (Midrin)2 at onset, then 1 every hour to maximum of 5Vascoonstrictor-sedative combination to maximum of 5SE: dizziness; C: glaucoma, severe renal or liver disease, CAD, hypertension; concomitant MAO-IsErgotamine tartrate, caffeine (Cafergot)1–2 orally at onset; may repeat within 30 minutes and every four hours; maximum 5 per dayHIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per weekSE: nausea, abdominal pain, paresthesias, chest lightness; ergotism (ischemia of extremitic C: CAD, PVD, hypertension; concomitant MAO-IsVMOST SEVERE HEADACHES Dihydroergotamine (DHE)1 mg intramuscularly, or intravenously up to every 8 hours; 2 mg intranasuly; see also intravenous protocolCombine with any other agent to increase efficacySE and C: same as for ergotamine, but does not caus drug rebound headacheSumatriptan succinate (Imitrex)6 mg subcutaneously; 25–100 mg orally; repat one dose within 24 hoursLow rate of relapse; ideal for persistent headacheSE atypical sensations (tingling, newines), fluchting, chest pain neek pair; C: CAD or Phizzmet angina; hemiplegic or basilar migraine. Do not use within 24 hours	MILD HEADACHES			
NSAIDS naproxen ibuprofene.g., naproxen 775 mg, ibuprofen 1200 mg.fuid retention; C: peptic ulcer disease, Coumadin; use with caution in CHF, renal insufficiencyAspirin or acetaminophen, butalbital, caffeine (Fiorinal, Fioricet)1–2 at onset, repeated every 4 hours; maximum, 4 per dayHIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per weekSE: sedation and same as for aspirin (above)MORE SEVERE HEADACHES sometheptene, dichlorphenzone, acetaminophen (Midrin)2 at onset, then 1 every hour to maximum of 5Vasoconstrictor-sedative combination 30 minutes and every four hours; maximum 5 per dayVasoconstrictor-sedative combination Limit use to 2 days per weekSE: dizziness; C: glaucoma, severe renal or liver disease, CAD, hypertension; concomitant MAO-IsKOGT SEVERE HEADACHES (Cafergot)1 -2 orally at onset; may repeat within 30 minutes and every four hours; maximum 5 per dayHIGHLY PRONE TO DRUG REBOUNDE Limit use to 2 days per weekSE: nausea, abdominal pain, paresthesias, chest tightness; ergotism (tschemia of extremitic C: CAD, PVD, hypertension, renal or liver diseases, sepsis, pregnancyVMOST SEVERE HEADACHES Dihydroergotamine (DHE)1 mg intramuscularly, or intravenouslyCombine with any other agent to increase efficacySE and C: same as for ergotamine, but does not caus drug rebound headache prosistent headacheSumatriptan succinate (Imitrex)6 mg subcutaneously; 25-100 mg orally; repeat one dose within 24 hoursHigh rate of relapse; subcutaneous is drug of choice for severe migraine or rapid onset of symptoms.SE atypical sensations (tingling, numbness, warmth, cold, heaviness) fluching, chest pain, n	Aspirin	Use maximal tolerated doses at onset;		SE: GI intolerance, bleeding,
naproxen ibuprofen othersibuprofen 1200 mg.disease, Coumadin; use with caution in CHF, renal insufficiencykspirin or acetaminophen, outalbital, caffeine (Florinal, Floricet)1–2 at onset, repeated every 4 hours; maximum, 4 per dayHIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per weekSE: sedation and same as for aspirin (above)MORE SEVERE HEADACHES sometheptene, lichlorphenazone, (ccetaminophen (Midrin)2 at onset, then 1 every hour to maximum of 5Vasoconstrictor-sedative combination SE: dizziness; C: glaucoma, severe renal or liver disease, CAD, hypertension; concomitant MAO-IsZigotamine tartrate, caffeine Cafergot)1–2 orally at onset; may repeat within 30 minutes and every four hours; maximum 5 per dayHIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per weekSE: nausea, abdominal pain, concomitant PAM-O-IsVetoclopramide Reglan)10 mg orally, intramuscularly, or intravenouslyCombine with any other agent to increase efficacySE and C: same as for ergotamine, but does not caus dury rebound headacheVDTS SEVERE HEADACHES Dihydroergotamine (DHE)1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intramasally, for relapse, may repeat one dose within 24 hoursLow rate of relapse; subcutaneous is drug of choice for severe migraine or rapid onset of symptoms.SE at atypical sensations (tingling, neck pair, C: CAD or Prinzmet angina; hemiplegic or basilar migraine. Do not use within at hours of erents or otMAO Is	VSAIDs	e.g., naproxen 775 mg,		fluid retention; C: peptic ulcer
ibuprofen othersuse with caution in CHF, renal insufficiencysprin or acetaminophen, vutalbital, caffeine (Fiorinal, Fioricet)1–2 at onset, repeated every 4 hours; maximum, 4 per dayHIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per weekSE: sedation and same as for asprin (above)40RE SEVERE HEADACHES sometheptene, lichlorphenazone, (cetaminophen (Midrin)2 at onset, then 1 every hour to maximum of 5Vasoconstrictor-sedative combination asevere renal or liver disease, CAD, hypertension; concornitant MAO-IsSE: dizziness; C: glaucoma, severe renal or liver disease, CAD, hypertension; concornitant MAO-Isrigotamine tartrate, caffeine Cafergot)1–2 orally at onset; may repeat within 30 minutes and every four hours; maximum 5 per dayHIGHLY PRONE TO DRUG REBOUIND: Limit use to 2 days per weekSE: nause, abdominal pain, paresthesias, chest tightness; ergotism (schemia of extremiti C: CAD, PVD, hypertension, renal or liver diseases, sepsis, pregnancy400TS SEVERE HEADACHES Dihydroergotamine (DHE)1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intramasally; see also intravenous protocolLow rate of relapse; ideal for persistent headacheSE and C: same as for ergotamine, but does not caus drug rebound headacheVMOTS SEVERE HEADACHES Dihydroergotamine (DHE)1 mg intramasally; for relapse, may repeat one dose within 24 hoursLow rate of relapse; subcutaneous is drug of choice for severe migraine or rapid onset of symptoms.SE and C: same as for ergotamine, but does not caus drug rebound headacheVOST SEVERE HEADACHES Dihydroergotamine (DHE)1 mg intramasally; for relapse, may repeat one do	naproxen	ibuprofen 1200 mg.		disease, Coumadin;
othersinsufficiencyAspirin or acetaminophen, putalbital, caffeine (Fiorinal, Fioricet)1–2 at onset, repeated every 4 hours; maximum, 4 per dayHIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per weekSE: sedation and same as for aspirin (above)WORE SEVERE HEADACHES sometheptene, iccetaminophen (Midrin)2 at onset, then 1 every hour to maximum of 5Vasoconstrictor-sedative combination to maximum of 5SE: dizziness; C: glaucoma, severe renal or liver disease, CAD, hypertension; conomitant MAO-Isirgotamine tartrate, caffeine (Cafergot)1–2 orally at onset; may repeat within 30 minutes and every four hours; maximum 5 per dayHIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per weekSE: anusea, abdominal pain, perganacyWetoclopramide Reglan)10 mg orally, intramuscularly, or intravenouslyCombine with any other agent to increase efficacySE and C: same as for ergotamine (DHE)VMOST SEVERE HEADACHES Dihydroergotamine (DHE)1 mg intramuscularly or subcutaneously, up to every 8 hours; 2-2 on g intranasally; see also intravenous protocolLow rate of relapse; ideal for persistent headacheSE and C: same as for ergotamine, but does not caus drug rebound headacheSumatriptan succinate (Imitrex)6 mg subcutaneously, 25–100 mg orally; s-20 mg intranasally; for relapse, may repeat one dose within 24 hoursLow rate of relapse; subcutaneous is drug of choice for severe migrain or rapid onset of symptoms.SE: atypical sensations (tingling, numbres, warmth, cold, heavines), flushing, chest pain, neck pair, C: CAD or Prinzmet angina, hemiplegic or basilar migraine. Do not use within 74 hours of ergotor of MA	ibuprofen			use with caution in CHF, renal
Aspirin or acetaminophen, outabilital, caffeine (Fiorinal, Fioricet)1-2 at onset, repeated every 4 hours; maximum, 4 per dayHIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per weekSE: sedation and same as for aspirin (above)wORE SEVERE HEADACHES sometheptene, lichlorphenazone, cectaminophen (Midrin)2 at onset, then 1 every hour to maximum of 5Vasoconstrictor-sedative combination SE: dizziness; C: glaucoma, severe renal or liver disease, CAD, hypertension; concomitant MAO-IsSE: dizziness; C: glaucoma, severe renal or liver disease, CAD, hypertension; concomitant MAO-Iscirgotamine tartrate, caffeine Cafergot)1-2 orally at onset; may repeat within 30 minutes and every four hours; maximum 5 per dayHIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per weekSE: nausea, addominal pain, paresthesia, chest tightness; ergotism (schemia of extremiti C: CAD, PVD, hypertension, renal or liver diseases, sepsis, pregnancyvetoclopramide Reglan)10 mg orally, intramuscularly, or intravenouslyCombine with any other agent to increase efficacySE and C: same as for ergotamine, but does not caus drug rebound headacheWONT SEVERE HEADACHES Dihydroergotamine (DHE)1 mg intramuscularly or suboutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocolLow rate of relapse; ideal for persistent headacheSumatriptan succinate (Imitrex)6 mg subcutaneously; 25–100 mg orally; S-20 mg intranasally; for relapse, may repeat one dose within 24 hoursHigh rate of relapse; subcutaneous is drug of choice for severe migraine or rapid onset of symptoms.SE: atypical senaations (tingling, navemb, cald, parks, fushing, chest pain	others			insufficiency
Dutabital, caffeine (Fiorinal, Fioricet)       maximum, 4 per day       Limit use to 2 days per week       aspirin (above)         MORE SEVERE HEADACHES sometheptene, tichlorphenazone, acetaminophen (Midrin)       2 at onset, then 1 every hour to maximum of 5       Vascoonstrictor-sedative combination severe renal or liver disease, CAD, hypertension; concomitant MAO-Is       SE: dizziness; C: glaucoma, severe renal or liver disease, CAD, hypertension; concomitant MAO-Is         Ergotamine tartrate, caffeine (Cafergot)       1–2 orally at onset; may repeat within 30 minutes and every four hours; maximum 5 per day       HIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per week       SE: nausea, abdominal pain, paresthesias, chest tightness; ergotism (schemia of extremiti C: CAD, PVD, hypertension, renal or liver diseases, sepsis, pregnancy         Vetoclopramide Reglan)       10 mg orally, intramuscularly, or intravenously       Combine with any other agent to increase efficacy       SE and C: same as for ergotamine, but does not caus drug rebound headache         Sumatriptan succinate (Imitrex)       6 mg subcutaneously; 25–100 mg orally; s-20 mg intranasally; for relapse, may repeat one dose within 24 hours       Low rate of relapse; subcutaneous is or rapid onset of symptoms.       SE: atypical sensations (tingling, numbness, warmth, cold, heaviness), flushing, chest pain neck pain; C: CAD or Prinzmeta angina; hemiplegic or basilar migraline. Do not use within 24 hours of ercotor or MAOLK	Aspirin or acetaminophen,	1–2 at onset, repeated every 4 hours;	HIGHLY PRONE TO DRUG REBOUND:	SE: sedation and same as for
MORE SEVERE HEADACHES       2 at onset, then 1 every hour to maximum of 5       Vasconstrictor-sedative combination       SE: dizziness; C: glaucoma, severe renal or liver disease, CAD, hypertension; concomitant MAO-Is         irgotamine tartrate, caffeine (Cafergot)       1–2 orally at onset; may repeat within 30 minutes and every four hours; maximum 5 per day       HIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per week       SE: nausea, abdominal pain, paresthesias, chest tightness; ergotism (Schemia of extremiti C: CAD, PVD, hypertension, renal or liver diseases, sepsis, pregnancy         Vletoclopramide (Reglan)       10 mg orally, intramuscularly, or intravenously       Combine with any other agent to increase efficacy       SE and C: same as for ergotamine, but does not caus drug of choice for severe migrain or rapid onset of symptoms.         VOST SEVERE HEADACHES Dihydroergotamine (DHE)       1 mg intramuscularly or subcutaneously, 25–100 mg orally; 5–20 mg intranasally; see also intravenous protocol       Low rate of relapse; ideal for persistent headache       SE and C: same as for ergotamine, but does not caus drug of choice for severe migrain or rapid onset of symptoms.       SE atypical sensations (tingling, numbness, warmth, cold, heaviness), flushing, chest pain, neck pain; C: CAD or Prinzmet angina; hemiplegic or basilar migraine. Do not use within 24 hours	outalbital, caffeine (Fiorinal, Fioricet)	maximum, 4 per day	Limit use to 2 days per week	aspirin (above)
sometheptene, dichlorphenazone, acetaminophen (Midrin)2 at onset, then 1 every hour to maximum of 5Vasoconstrictor-sedative combination severe renal or liver disease, CAD, hypertension; concomitant MAO-IsErgotamine tartrate, caffeine (Cafergot)1–2 orally at onset; may repeat within 30 minutes and every four hours; maximum 5 per dayHIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per weekSE: nausea, abdominal pain, paresthesias, chest tightness; ergotsm (ischemia of extremiti C: CAD, PVD, hypertension, renal or liver disease, sepsis, pregnancyVetoclopramide (Reglan)10 mg orally, intramuscularly, or intravenouslyCombine with any other agent to increase efficacySE: dystonic reactions; avoid use in childrenVMOST SEVERE HEADACHES Dihydroergotamine (DHE)1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocolLow rate of relapse; ideal for persistent headacheSE and C: same as for ergotamine, but does not caus drug rebound headacheSumatriptan succinate (Imitrex)6 mg subcutaneously; 25–100 mg orally; repeat one dose within 24 hoursHigh rate of relapse; subcutaneous is or rapid onset of symptoms.SE: atypical sensations (tingling, neck pain; C: CAD or Prinzmeti angina; hemiplegic or basilar migraine. Do not use within 24 hours	MORE SEVERE HEADACHES			
dichlorphenazone,       to maximum of 5       severe renal or liver disease,         acetaminophen (Midrin)       acetaminophen (Midrin)       severe renal or liver disease,         Ergotamine tartrate, caffeine       1–2 orally at onset; may repeat within       HIGHLY PRONE TO DRUG REBOUND:       SE: nausea, abdominal pain,         (Cafergot)       30 minutes and every four hours;       maximum 5 per day       HIGHLY PRONE TO DRUG REBOUND:       SE: nausea, abdominal pain,         Vetoclopramide       10 mg orally, intramuscularly,       or intravenously       Combine with any other agent to       severe renal or liver diseases, sepsis,         VMOST SEVERE HEADACHES       1       mg intramuscularly or       Low rate of relapse; ideal for       SE and C: same as for         Sumatriptan succinate (Imitrex)       6 mg subcutaneously, up to every 8 hours;       Low rate of relapse; subcutaneous is       SE: atypical sensations (tingling,         Sumatriptan succinate (Imitrex)       6 mg subcutaneously; 25–100 mg orally;       High rate of relapse; subcutaneous is       SE: atypical sensations (tingling,         Sumatriptan succinate (Imitrex)       6 mg subcutaneously; for relapse, may       drug of choice for severe migraine       numbness, warmth, cold,         heaviness), flushing, chest pain,       neck pain; C: CAD or Prinzmeti       angina; hemiplegic or basilar       nigraine. Do not use within         24 hours       7       Fub	sometheptene,	2 at onset, then 1 every hour	Vasoconstrictor-sedative combination	SE: dizziness; C: glaucoma,
acetaminophen (Midrin)       CAD, hypertension; concomitant MAO-Is         Ergotamine tartrate, caffeine (Cafergot)       1–2 orally at onset; may repeat within 30 minutes and every four hours; maximum 5 per day       HIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per week       SE: nausea, abdominal pain, paresthesias, chest tightness; ergotism (ischemia of extremiti C: CAD, hypertension; concomitant MAO-Is         Vetoclopramide (Reglan)       10 mg orally, intramuscularly, or intravenously       Combine with any other agent to increase efficacy       SE: dystonic reactions; avoid use in children         VMOST SEVERE HEADACHES Dihydroergotamine (DHE)       1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocol       Low rate of relapse; ideal for persistent headache       SE and C: same as for ergotamine, but does not causi drug rebound headache         Sumatriptan succinate (Imitrex)       6 mg subcutaneously; 25–100 mg orally; repeat one dose within 24 hours       High rate of relapse; subcutaneous is S-20 mg intranasally; for relapse, may repeat one dose within 24 hours       SE: atypical sensations (tingling, numbness, warmth, cold, heaviness), flushing, chest pain, neck pain; C: CAD or Prinzmeti angina; hemiplegic or basilar migraine. Do not use within	dichlorphenazone,	to maximum of 5		severe renal or liver disease,
Ergotamine tartrate, caffeine (Cafergot) 1 –2 orally at onset; may repeat within 30 minutes and every four hours; maximum 5 per day Metoclopramide (Reglan) MOST <u>SEVERE HEADACHES</u> Dihydroergotamine (DHE) 1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocol Sumatriptan succinate (Imitrex) Sumatriptan su	acetaminophen (Midrin)			CAD, hypertension;
Ergotamine tartrate, caffeine (Cafergot)1–2 orally at onset; may repeat within 30 minutes and every four hours; maximum 5 per dayHIGHLY PRONE TO DRUG REBOUND: Limit use to 2 days per weekSE: nausea, abdominal pain, paresthesias, chest tightness; ergotism (ischemia of extremiti C: CAD, PVD, hypertension, renal or liver diseases, sepsis, pregnancyVetoclopramide (Reglan)10 mg orally, intramuscularly, or intravenouslyCombine with any other agent to increase efficacySE: adystonic reactions; avoid use in childrenVMOST SEVERE HEADACHES Dihydroergotamine (DHE)1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocolLow rate of relapse; ideal for persistent headacheSE and C: same as for ergotamine, but does not caus drug rebound headacheSumatriptan succinate (Imitrex)6 mg subcutaneously; 25–100 mg orally; 5–20 mg intranasally; for relapse, may repeat one dose within 24 hoursHigh rate of relapse; subcutaneous is or rapid onset of symptoms.SE: atypical sensations (tingling, numbness, warmth, cold, heaviness), flushing, chest pain, neck pain; C: CAD or Prinzmetr angina; hemiplegic or basilar migraine. Do not use within 24 hours				concomitant MAO-Is
Cafergot)30 minutes and every four hours; maximum 5 per dayLimit use to 2 days per weekparesthesias, chest tightness; ergotism (ischemia of extremiti C: CAD, PVD, hypertension, renal or liver diseases, sepsis, pregnancyVetoclopramide Reglan)10 mg orally, intramuscularly, or intravenouslyCombine with any other agent to increase efficacySE: dystonic reactions; avoid use in childrenVOST SEVERE HEADACHES Dihydroergotamine (DHE)1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocolLow rate of relapse; ideal for persistent headacheSE and C: same as for ergotamine, but does not caus drug of choice for severe migraine or rapid onset of symptoms.SE: atypical sensations (tingling, numbness, warmth, cold, heaviness), flushing, chest pain, neck pain; C CAD or Prinzmetra angina; hemiplegic or basilar migraine. Do not use within 24 hours	rgotamine tartrate, caffeine	1–2 orally at onset; may repeat within	HIGHLY PRONE TO DRUG REBOUND:	SE: nausea, abdominal pain,
maximum 5 per day       ergotism (ischemia of extremiti         Wetoclopramide       10 mg orally, intramuscularly, or intravenously       Combine with any other agent to increase efficacy       SE: dystonic reactions; avoid use in children         WOST SEVERE HEADACHES       1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocol       Low rate of relapse; ideal for persistent headache       SE and C: same as for ergotamine, but does not cause drug rebound headache         Sumatriptan succinate (Imitrex)       6 mg subcutaneously; 25–100 mg orally; S-20 mg intranasally; for relapse, may repeat one dose within 24 hours       High rate of relapse; subcutaneous is or rapid onset of symptoms.       SE: atypical sensations (tingling, numbness, warmth, cold, heaviness), flushing, chest pain, neck pain; C: CAD or Prinzmetra angina; hemiplegic or basilar migraine. Do not use within	(Cafergot)	30 minutes and every four hours;	Limit use to 2 days per week	paresthesias, chest tightness;
Metoclopramide       10 mg orally, intramuscularly, or intravenously       Combine with any other agent to increase efficacy       SE: dystonic reactions; avoid use in children         MOST SEVERE HEADACHES       I mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocol       Low rate of relapse; ideal for persistent headache       SE and C: same as for ergotamine, but does not cause drug rebound headache         Sumatriptan succinate (Imitrex)       6 mg subcutaneously; 25–100 mg orally; for relapse, may repeat one dose within 24 hours       High rate of relapse; subcutaneous is drug of choice for severe migraine or rapid onset of symptoms.       SE: atypical sensations (tingling, neck pain; C: CAD or Prinzmeta angina; hemiplegic or basilar migraine. Do not use within 24 hours of ergot sor MAOLIE		maximum 5 per day		ergotism (ischemia of extremitie
Metoclopramide       10 mg orally, intramuscularly, or intravenously       Combine with any other agent to increase efficacy       SE: dystonic reactions; avoid use in children         MOST SEVERE HEADACHES       1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocol       Low rate of relapse; ideal for persistent headache       SE and C: same as for ergotamine, but does not cause drug rebound headache         Sumatriptan succinate (Imitrex)       6 mg subcutaneously; 25–100 mg orally; for relapse, may repeat one dose within 24 hours       High rate of relapse; subcutaneous is drug of choice for severe migraine or rapid onset of symptoms.       SE: atypical sensations (tingling, numbness, warmth, cold, heaviness), flushing, chest pain, neck pain; C: CAD or Prinzmeta angina; hemiplegic or basilar migraine. Do not use within 24 hours				C: CAD, PVD, hypertension,
Metoclopramide (Reglan)       10 mg orally, intramuscularly, or intravenously       Combine with any other agent to increase efficacy       SE: dystonic reactions; avoid use in children         MOST SEVERE HEADACHES Dihydroergotamine (DHE)       1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocol       Low rate of relapse; ideal for persistent headache       SE and C: same as for ergotamine, but does not cause drug rebound headache         Sumatriptan succinate (Imitrex)       6 mg subcutaneously; 25–100 mg orally; 5–20 mg intranasally; for relapse, may repeat one dose within 24 hours       High rate of relapse; subcutaneous is drug of choice for severe migraine or rapid onset of symptoms.       SE: atypical sensations (tingling, numbness, warmth, cold, heaviness), flushing, chest pain, neck pain; C: CAD or Prinzmetra angina; hemiplegic or basilar migraine. Do not use within 24 hours of ergots or MAOLIS				renal or liver diseases, sepsis,
Metoclopramide       10 mg orally, intramuscularly, or intravenously       Combine with any other agent to increase efficacy       SE: dystonic reactions; avoid use in children         MOST SEVERE HEADACHES       Dihydroergotamine (DHE)       1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocol       Low rate of relapse; ideal for ergotamine, but does not cause drug rebound headache       SE and C: same as for ergotamine, but does not cause drug rebound headache         Sumatriptan succinate (Imitrex)       6 mg subcutaneously; 25–100 mg orally; High rate of relapse; subcutaneous is 5–20 mg intranasally; for relapse, may repeat one dose within 24 hours       SE: atypical sensations (tingling, numbness, warmth, cold, heaviness), flushing, chest pain, neck pain; C: CAD or Prinzmetra angina; hemiplegic or basilar migraine. Do not use within 24 hours of ergotas or MAQJs				pregnancy
Reglan)       or intravenously       increase efficacy       avoid use in children         MOST SEVERE HEADACHES       Dihydroergotamine (DHE)       1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocol       Low rate of relapse; ideal for persistent headache       SE and C: same as for ergotamine, but does not cause drug rebound headache         Sumatriptan succinate (Imitrex)       6 mg subcutaneously; 25–100 mg orally;       High rate of relapse; subcutaneous is 5–20 mg intranasally; for relapse, may repeat one dose within 24 hours       SE: atypical sensations (tingling, numbness, warmth, cold, heaviness), flushing, chest pain, neck pain; C: CAD or Prinzmetra angina; hemiplegic or basilar migraine. Do not use within 24 hours of ergots or MAQ-Is	Vetoclopramide	10 mg orally, intramuscularly,	Combine with any other agent to	SE: dystonic reactions;
MOST SEVERE HEADACHES         Dihydroergotamine (DHE)       1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocol       Low rate of relapse; ideal for persistent headache       SE and C: same as for ergotamine, but does not cause drug rebound headache         Sumatriptan succinate (Imitrex)       6 mg subcutaneously; 25–100 mg orally; 5–20 mg intranasally; for relapse, may repeat one dose within 24 hours       High rate of relapse; subcutaneous is or rapid onset of symptoms.       SE: atypical sensations (tingling, numbness, warmth, cold, heaviness), flushing, chest pain, neck pain; C: CAD or Prinzmetri angina; hemiplegic or basilar migraine. Do not use within 24 hours of ergots or MAOLIS	Reglan)	or intravenously	increase efficacy	avoid use in children
Dihydroergotamine (DHE) 1 mg intramuscularly or subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocol 5umatriptan succinate (Imitrex) 6 mg subcutaneously; 25–100 mg orally; 5–20 mg intranasally; for relapse, may repeat one dose within 24 hours 6 mg subcutaneously; 26 mg or rapid onset of symptoms. 5–20 mg intranasally; for relapse, may repeat one dose within 24 hours 5 mg subcutaneously; 25–100 mg orally; 5 mg or rapid onset of symptoms. 5 mg or rapid onset of sympt	MOST SEVERE HEADACHES			
subcutaneously, up to every 8 hours; 2 mg intranasally; see also intravenous protocol 5-20 mg intranasally; for relapse, may repeat one dose within 24 hours 6 mg subcutaneously; 25–100 mg orally; High rate of relapse; subcutaneous is 5-20 mg intranasally; for relapse, may repeat one dose within 24 hours 6 mg subcutaneously; 25–100 mg orally; High rate of relapse; subcutaneous is 5-20 mg intranasally; for relapse, may repeat one dose within 24 hours 6 mg subcutaneously; 25–100 mg orally; High rate of relapse; subcutaneous is 5-20 mg intranasally; for relapse, may repeat one dose within 24 hours 6 mg subcutaneously; 25–100 mg orally; High rate of relapse; subcutaneous is 5-20 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours 7 mg intranasally; for relapse, may repeat one dose within 24 hours of ergotase for Mooule	Dihydroergotamine (DHE)	1 mg intramuscularly or	Low rate of relapse; ideal for	SE and C: same as for
2 mg intranasally; see also intravenous       drug rebound headache         5umatriptan succinate (Imitrex)       6 mg subcutaneously; 25–100 mg orally; High rate of relapse; subcutaneous is       SE: atypical sensations (tingling, numbness, warmth, cold, heaviness), flushing, chest pain, neck pain; C: CAD or Prinzmetri angina; hemiplegic or basilar migraine. Do not use within		subcutaneously, up to every 8 hours;	persistent headache	ergotamine, but does not cause
Sumatriptan succinate (Imitrex)       6 mg subcutaneously; 25–100 mg orally; High rate of relapse; subcutaneous is       SE: atypical sensations (tingling, numbress, warmth, cold, heaviness), flushing, chest pain, neck pain; C: CAD or Prinzmeta angina; hemiplegic or basilar migraine. Do not use within		2 mg intranasally; see also intravenous protocol		drug rebound headache
5–20 mg intranasally; for relapse, may repeat one dose within 24 hours or rapid onset of symptoms.	Sumatriptan succinate (Imitrex)	6 mg subcutaneously; 25–100 mg orally;	High rate of relapse; subcutaneous is	SE: atypical sensations (tingling,
repeat one dose within 24 hours or rapid onset of symptoms. heaviness), flushing, chest pain neck pain; C: CAD or Prinzmetra angina; hemiplegic or basilar migraine. Do not use within 24 hours of errorts or MAOLIS		5–20 mg intranasally; for relapse, may	drug of choice for severe migraine	numbness, warmth, cold,
neck pain; C: CAD or Prinzmet angina; hemiplegic or basilar migraine. Do not use within 24 hours of errorts or MAQ-Is		repeat one dose within 24 hours	or rapid onset of symptoms.	heaviness), flushing, chest pain,
angina; hemiplegic or basilar migraine. Do not use within 24 hours of errorts or MAQ-Is				neck pain; C: CAD or Prinzmeta
migraine. Do not use within 24 hours of errors or MAQ-Is				angina; hemiplegic or basilar
24 hours of ergots or MAOLIs				migraine. Do not use within
				24 hours of ergots or MAO-Is

about 80% of patients,<sup>41–44</sup> with relief beginning within 10 minutes and peaking in two hours. In these studies, however, headache recurred in about 40% of patients, most likely because of sumatriptan's short half-life.<sup>45</sup> A second dose of sumatriptan is effective in treating headache relapse,<sup>46</sup> but it is not helpful if the first dose was ineffective.<sup>41,42</sup> If given during a migraine's aura phase, sumatriptan will not shorten the aura nor prevent. the headache:<sup>47</sup> patients with aura should be instructed to take the medication only after the headache phase begins. Drug rebound has not been reported in longitudinal studies of sumatriptan<sup>48,49</sup> but has been reported in isolated cases in which patients have used the medication daily for an extended period of time.<sup>50,51</sup> Oral doses

of sumatriptan (25mg to 100 mg) also relieve headache in 70% to 80% of patients,<sup>52,53</sup> with greater effect as the dose is increased. Relief may take about two to four hours, as opposed to the rapid relief achieved with subcutaneously administered sumatriptan.

Subcutaneous sumatriptan provided greater relief than DHE one hour after being given (78% versus 57%) but not at three and four hours afterward. Additionally, the rate of headache recurrence within 24 hours was 2.5 times greater for sumatriptan than for DHE (45% versus 18%).<sup>54</sup> Both sumatriptan and DHE have recently become available as intranasal preparations.

Because coronary blood vessels also contain 5-HT<sub>1</sub> receptors, coronary vasoconstriction is a concern when

TABLE 7.—Raskin Protocol for IV DHE for Intractable Migraine<sup>104</sup>

- 1. Insert heparin lock.
- 2. Premedicate with metoclopramide 10 mg IV, slow push; wait 5 to 10 minutes.
- 3. DHE 0.5 mg IV:
- if nausea occurs or headache is relieved within 1 hour, next dose of DHE is given after 8 hours, reduced to 0.3 mg to 0.4 mg
- if headache is relieved without nausea, repeat 0.5 mg every 8 hours.
- if neither nausea nor headache is relieved, repeat 0.5 mg after 1 hour (without metoclopramide). If tolerated, subsequent dose of DHE is 1.0 mg every 8 hours. If not tolerated, dose 0.75 mg every eight hours.
- 4. Repeat doses of DHE, determined above, every 8 hours; premedicate with metoclopramide for the first six doses.
- 5. Patients with risk factors for coronary artery disease should have electrocardiographic monitoring.
- 6. Patients may need to continue self-dosing with subcutaneous or intramuscular DHE.

using sumatriptan: it is contraindicated in patients with coronary artery disease or Prinzmetal's angina. The manufacturer recommends a cardiac evaluation for patients with cardiac risk factors including hypertension, hypercholesterolemia, diabetes, obesity, smoking, and a strong family history of heart disease, as well as for men over the age of 40 and postmenopausal women.<sup>55</sup> Patients with such risk factors should be given the first dose of sumatriptan under medical supervision. Chest pain is reported in 4.5% of patients taking SQ sumatriptan, but documented cardiac events are rare and are mainly seen in patients with previously noted cardiac risk factors.<sup>56</sup>

Newer triptans will soon be available, but it is still too early to see significant differences between them that would lead physicians to choose one over another. Concerns for the cost of the triptans may relegate them to second-line therapy. SQ sumatriptan should be considered a first-line treatment where rapid relief of severe headache symptoms is desired. DHE is particularly useful for prolonged headaches, or where relapse has occurred. Polymodal therapy (combinations of antiemetics, NSAIDs, and 5-HT<sub>1</sub> agonists) should be used whenever a single agent is not effective.<sup>57</sup>

A patient who presents to the emergency room with a severe headache may require IV fluids and anti-emetics (Table 8). Dopamine antagonists—prochlorperazine,<sup>58,59</sup> chlorpromazine,<sup>60</sup> and metoclopramide<sup>61</sup> have all been reported to be highly effective.<sup>62</sup> There are, however, side effects, which can include dystonic reactions and tardive dyskinesia (manageable with dramamine).

TABLE 8.—Alternatives to Narcotics in the Emergency Room	
DHE 1.0 mg IM or IV (see Raskin protocol—Table 7)	
Sumatriptan 6 mg sq	
Chlorpromazine 12.5 mg IV	
repeat every 20 minutes to maximum 37.5 mg	
(pre-medicate with 500 ml saline)	
Metoclopramide 10 mg IV	
Ketorolac 60 mg IM <sup>105</sup>	
Abbreviations: IM = intramuscular; IV = intravenous; sq = subcutaneous	

## Prophylactic Therapy: Preventing Future Headaches

The treatment of recurrent headaches begins with the interview, not with the prescription. Patient satisfaction with the initial consultation predicts success better than any other specific intervention.<sup>63</sup> One study showed that patients referred to a neurology clinic were more interested to have an explanation of the causes of their headache than to receive treatment.<sup>64</sup> Attention to trigger factors (Table 4) may reduce migraine frequency by 50%.<sup>65</sup> Depression must be sought out and treated. Physicians also should focus on the lifestyles of the patients: a correlation of headaches with "daily hassles" has been documented.<sup>66</sup> Regular exercise and stress reduction (through biofeedback, meditation, and so on) help the patient become an active participant in the management of his or her headaches. Physicians should be aware that patients with daily rebound headache cannot be treated without the withdrawal of their medication. Failure to identify all of these aspects often leads to what is known as a "drug-resistant headache." (Table 9)

CONTINUE	
Drug rebound headache (including caffeine-induced) Inadequate therapy:	
abortive (too little, too late; failing to use anti-emetics polytherapy when needed)	and
prophylactic (not allowing at least six weeks to determ efficacy or failing to use all appropriate agents)	ine
Lack of attention to trigger factors	
Lack of attention to depression and psychosocial factors	
Lack of a therapeutic physician-patient relationship	
Uncommon	
(Structural causes for headache missed on CT scan) Chiari I malformation*	
Idiopathic intracranial hypertension with or without papi	lledema**
Spontaneous intracranial hypotension**	
* requires MRI for diagnosis	

Medication	Therapeutic Range	Special Indications	Side Effects (SE)/ Contraindications (C)
Beta-blockers: propranolol (Inderal) metoprolol (Lopressor) atenolol (Tenormin) nadolol (Corgard)	Determined by pulse, blood pressure, and tolerance	Migraine without tension-type headache; associated hypertension or angina	SE: fatigue, depression, impotence C: asthma; bradycardia; congestive heart failure; diabetes mellitus
Tricyclic Antidepressants: amitryptiline (Elavil); imipramine (Tofranil);	10 mg–25 mg; increase as tolerated	Tension-type headache; migraine with tension-type headache; depression;	SE: sedation, dry mouth, constipation, blurred vision, postural
nortryptiline (Pamelor)		sleep disturbances	hypotension, cardiac arrhythmias; C: cardiac conduction abnormality, glaucoma, urinary retention
Divalproex sodium (Depakote)	500 mg–1500 mg per day	Migraine, tension-type headache, chronic daily headache	SE: nausea, vomiting, hair loss, tremor, weight gain, polycystic ovaries; C: liver disease
Calcium-channel blockers (Verapamil)	Determined by pulse, blood pressure, and tolerance	Prolonged aura; hemiplegic migraines; associated hypertension or angina	SE: constipation, fluid retention, bradycardia/ hypotension
NSAIDs	Naproxen 550 mg twice a day, and others	Relatively weak efficacy	See Table 3
Methysergide (Sansert)	1 mg per day; increase by 1 mg per day every three days; up to 8 mg per day, given three times a day	Limit to refractory migraine due to serious side effects; limit use to six months at a time, with two months off	SE: Retroperitoneal, cardiac or pulmonary fibrosis; chest, abdominal, or limb pain from ischemia; nausea, sedation, dizziness, depression; C: arteriosclerosis; lung, renal, or liver disease; peptic ulcer disease; pregnancy
Phenelzine (Nardil)	15 mg three times a day, maximum 90 mg a day	Limit to refractory migraine due to risk of hypertensive crisis	SE: hypertensive crisis; orthostatic hypotension; central nervous system stimulant effects; gastrointestinal upset, constipation, urinary retention

Physicians should offer prophylactic medication if: severe attacks occur more than 2 to 3 times per month; attacks cannot be readily controlled with abortive medication; attacks occur after prolonged aura; or patients use daily symptomatic medication.<sup>67</sup> Prophylaxis reduces migraine frequency by 50% to 60%.<sup>38</sup>

Selecting which preventive agent to use is based on comorbid conditions and side effect profiles (Table 10 and Figure 1). First-line agents are tricyclic antidepressants and beta-blockers. Divalproex sodium is also effective but often poorly tolerated. Calciumchannel blockers and NSAIDs are less effective but may be used before giving drugs that have greater side effects. Third-line agents, methysergide and monoamine oxidase inhibitors, may be quite effective, but they require thorough knowledge of their use and side effects.

Many experts consider beta-blockers to be the drugs of choice for the prophylactic treatment of migraines.<sup>36</sup> A meta-analysis of 53 studies of 2403 migraineurs treat-





The use of medication without attention to non-pharmacologic management may lead to drug-resistant headache.

No prophylaxis is effective for drug rebound headache unless the drug is withdrawn. Allow 6-12 weeks to assess efficacy of any prophylactic agent.



ed with propranolol found about a 50% reduction in migraine activity (using an index of headache frequency and severity). There was little difference noted between using 120 mg or less a day or more than 160 mg a day.<sup>68,69</sup> Metoprolol, atenolol, nadolol, and timolol<sup>68-77</sup> all appear to be effective, with small differences among them. Patients may respond to one, although they did not to another.

Consider Imaging
1. Migraine associated with:
seizure disorder
neurologic signs or symptoms other than aura
2. Any headache associated with:
unexplained neurologic symptoms (including change in personality or cognition)
systemic symptoms (fever, weight loss, cough)
history of cancer
3. New onset of headache after age 50
4. Severe headache triggered by cough, coitus, or exertion
5. Any headache that cannot be confidently diagnosed as a "primary" benign headache
6. Sudden severe headache ("thunderclap headache")
7. Marked change from previously stable headache pattern
Imaging Not Necessary
Migraine, stable pattern
No Guidelines
Tension-type headache

Tricyclic antidepressants (TCAs) are the prophylactic drugs of choice for TTH<sup>78</sup> and are also effective in preventing migraines<sup>79</sup> independent of depression.<sup>80</sup> Amitryptiline significantly reduces the severity, frequency, and duration of migraine attacks.<sup>81</sup> Amitriptyline is effective within the first month.<sup>79</sup> whereas the effectiveness of beta-blockers has a much slower onset. Amitryptiline is the only TCA with established efficacy for migraines, although all TCAs are equally effective when used in other chronic pain conditions.<sup>82</sup> A sedating TCA (amitryptiline or imipramine) is appropriate for patients with sleep disturbance; nonsedating TCAs such as nortriptyline may be used otherwise. TCAs have been shown to be more effective at very low doses (10 mg to 25 mg) than at standard antidepressant doses.<sup>83</sup> Low doses will also minimize the common side effects of sluggishness upon awakening, dry mouth, constipation, and weight gain.

Selective setononin reuptake inhibitors, such as fluoxetine and paroxetine, are less effective for migraine than TCAs.<sup>36</sup> Selective setononin reuptake inhibitors should be considered for patients in whom depression is a significant contributor to the headache.

Divalproex sodium (Depakote) reduces the frequency of migraine attacks;<sup>84,85</sup> it may also be useful for CDH.<sup>86</sup> It is unclear if the efficacy of divalproex sodium is related to obtaining therapeutic drug levels. Side effects of nausea, weight gain, hair loss, and tremor limit its use. Fatal cases of hepatotoxicity have occurred in children under two, usually when receiving multiple medications. In adults, however, clinical monitoring may be more useful than monitoring liver function tests.<sup>87</sup> Recent studies of long-term use of divalproex sodium for seizures have shown the development of polycystic ovaries and elevated serum testosterone levels in women.<sup>88</sup> Calcium-channel blockers, such as verapamil, show less demonstrated efficacy.<sup>36,89</sup> They may be useful for patients with prolonged aura or complicated migraine.<sup>90</sup>

Methysergide, a potent 5-HT<sub>1</sub> receptor agonist, should be reserved for truly refractory cases of migraine, because of the severe complication of retroperitoneal fibrosis. The monoamine oxidase inhibitor, phenelzine,<sup>91</sup> is similarly reserved because of its danger of hypertensive crisis triggered by tyramine-containing foods.

## Is It a "Worrisome" Headache?

Both patients and physicians fear the possibility of headache as a symptom of brain tumor or hemorrhage. The "classic" brain tumor headache, which is worse in the morning, worse with Valsalva maneuvers, and associated with nausea and vomiting, is uncommon. Rather, *the brain tumor headache lacks diagnostic features*, is often mild and intermittent, and resembles a TTH.<sup>92</sup> In series of patients studied with modern neuroimaging, only 30%<sup>93</sup> to 50%<sup>92</sup> of brain tumor patients complained of headache. Instead, the initial presentation of brain tumors included focal signs or symptoms in 57% of patients, seizures in 9%, and isolated headache in only 8.2%.<sup>93</sup> All but one of the patients in the last group soon developed other neurologic symptoms or signs.

A review of the neuroimaging of 897 patients with migraines noted only four with abnormal scans (three tumors and one arteriovenous malformation).<sup>94</sup> Of these four, one tumor was incidental (the migraines continued after surgery) and two patients had seizure disorders. These findings led the American Academy of Neurology (AAN) to recommend that imaging is not warranted in patients with stable migraine who have no history of seizures and no neurologic signs or symp-

toms. Recommendations for imaging TTHs were not made because of insufficient evidence: case-finding rates varied from 2.4% in early studies to 0.4% in more recent studies.<sup>95</sup> Imaging guidelines are summarized in Table 11.

Unlike the dilemma of chronic headaches, the sudden onset of what a patient refers to as the "worst headache ever" is well recognized as a symptom of subarachnoid hemorrhage. However, only two-thirds of patients with a subarachnoid hemorrhage present with a headache;<sup>96</sup> neck pain and nausea are the other common symptoms. The accuracy of CT in finding such a hemorrhage is 92% on the first day, but falls to 58% by day 5.97 Because CT detection is not 100% accurate, a patient should undergo lumbar puncture if CT results are negative for subarachnoid hemorrhage . Blood may not be evident in the cerebral spinal fluid for several hours after the hemorrhage, however, so a lumbar puncture should be timed appropriately. A warning, or "sentinel," headache preceded the hemorrhage by weeks or months in 15% to 95% of the patients questioned in various series.98

Some patients with a sudden, severe headache called a "thunderclap headache"—and normal CT and lumbar punctures have been found through angiography to have an aneurysm.<sup>99</sup> A prospective series of 71 patients experiencing thunderclap headache followed for a mean of 3.3 years found no instance of ruptured aneurysm.<sup>100</sup> Because the true incidence of unruptured aneurysm in patients with thunderclap headache is unknown, however, one panel of experts recommends magnetic resonance angiography be performed on all patients meeting these criteria.<sup>101</sup>

Lumbar puncture should also be considered (after imaging studies have ruled out a mass) to diagnose the following: refractory CDH with increased intracranial pressure (with or without papilledema); spontaneous intracranial hypotension; and subacute headache of fungal, viral, or carcinomatous meningitis.<sup>102</sup>

#### Conclusion

Every presentation of headache requires care to exclude organic disease, and every presentation provides the opportunity to relieve suffering. No symptom more than headache gives a physician the chance to regain the time-honored role of "healer." A primary care physician who understands his or her patient is ideally suited to be a "headache expert."

#### Dedication

This article is dedicated to the memory of Rasoul Soudmand, MD, whose gentle soul embodied the ideals of the neurologist while always remaining a compassionate human being.

#### REFERENCES

 $2.Silberstein\ SD.\ Tension-type$  and chronic daily headache. Neurology 1993; 43:1644–1649

3. Featherstone HJ. Migraine and muscle contraction headaches: a continuum. Headache 1985; 25:194–198

4. Iversen HK, Langemark M, Andersson PG, Hansen PE, Olesen J. Clinical characteristics of migraine and episodic tension-type headache in relation to old and new diagnostic criteria. Headache 1990; 30:514–519

5. Dalessio DJ, Silberstein SD. Wolff's Headache and Other Head Pain (6th edition). New York, NY: Oxford University Press, 1993

6. Moskowitz MA, Romero J, Reinhard JF Jr, Melamed E, Pettibone DJ. Neurotransmitters and the fifth cranial nerve. Lancet 1979; 2:883-885

7. Edvinsson L, Goadsby PJ. Neuropeptides in migraine and cluster headache. Cephalalgia 1994; 14:320-327

8. Silberstein SD. Advances in understanding the pathophysiology of headache. Neurology 1992; 42(suppl):6-10

 Weiller C, May A, Limmroth V, Juptner M, Kaube H, Schayck RV, et al. Brain stem activation in spontaneous human migraine attacks. Nat Med 1995; 1:658–660

10. Goadsby PJ, Gundlach AL. Localization of <sup>3</sup>H-dihydroergotamine-binding sites in the cat central nervous system: relevance to migraine. Ann Neurol 1991; 29:91–94

11. Lance JW. Current concepts of migraine pathogenesis. Neurology 1993; 43(suppl):S11-S15

12. Joutel A, Bousser MG, Biousse V, Labauge P, Chabriat H, Nibbio A, et al. A gene for familial hemiplegic migraine maps to chromosome 19. Nat Genet 1993; 5:40-45

13. Olesen J. Clinical and pathophysiological observations in migraine and tension-type headache explained by integration of vascular, supraspinal and myofascial inputs. Pain 1991; 46:125-132

14. Bogduk N. "Cerviocogenic Headache," given at the Second Conference on Cervicogenic Headache. Las Vegas, NV, 1997

15. Passchier J, Andrasik F. In Olesen J, Tfelt-Hansen P, Welch, KMA (Eds): The Headaches. New York, NY: Raven Press, 1993, pp 233-240

16. Kudrow L, Sutkus B. MMPI pattern specificity in primary headache disorders. Headache 1979; 19:18–24

17. Selby G, Lance J. Observations of 500 cases of migraine and allied vascular headache. J Neurol Neurosurg Psychiat 1960; 23:23-32

18. Edmeads J. Analgesic-induced headache: an unrecognized epidemic. Headache 1990; 30:614-615

19. Mathew NT. Chronic refractory headache. Neurology 1993; 43(suppl 3):S26-S33

20. Mathew NT, Stubits E, Nigam MP. Transformation of episodic migraine into daily headache: analysis of factors. Headache 1982; 22:66–68

21. Vanast WJ. New daily persistent headaches: definition of a benign syndrome. Headache 1986; 26:318

22. Kudrow L. Paradoxical effects of frequent analgesic use. Adv Neurol 1982; 33:335-341

23. Mathew NT, Kurman R, Perez F. Drug-induced refractory headache: clinical features and management. Headache 1990; 30:634-638

24. Rapaport AM, Weeks RE, Sheftell FD, et al. The "analgesic washout period": a critical variable in the evaluation of headache treatment efficacy. Neurology 1986; 36:(suppl 2):100-101

25. Diener H-C, Dichgans J, Scholz E, Geiselhart S, Gerber W-D, Bille A. Analgesic-induced chronic headache: long-term results of withdrawal therapy. J Neurol 1989; 236:9-14

26. Sholz E, Diener HC, Geiselhart S. Does a critical dosage exist in drug-induced headache? *In* Diener HC, Wilkinson M (Eds): Drug-induced headache. Berlin, Germany: Springer-Verlag, 1988, pp 29–43

27. Hering R, Steiner TJ. Abrupt outpatient withdrawal of medication in analgesic-abusing migraineurs. Lancet 1991; 337:1442-1443

 Havanka-Kanniainen H. Treatment of acute migraine attack: ibuprofen and placebo compared. Headache 1989; 29:507–509

29. Nestvold K, Kloster R, Partinen M, Sulkava R. Treatment of acute migraine attack: naproxen and placebo compared. Cephalalgia 1985; 5:115-119

30. Sawynok J, Yaksh TL. Caffeine as analgesic adjuvant: a review of pharmacology and mechanisms of action. Pharmacol Rev 1993; 45:43-85

31. Ward N, Whitney C, Avery D, Dunner D. The analgesic effects of caffeine in headache. Pain 1991; 44:141-155

32. Laska EM, Sunshine A, Mueller F, Elvers W, Siegel C, Rubin A. Caffeine as an analgesic adjuvant. JAMA 1984; 251:1711-1718

33. Rapoport A, Weeks R, Sheftell F, et al. Analgesic rebound headache: theoretical and practical implications. Cephalalgia 1985; 5(suppl 3):448-449

34. Silberstein S, Young WB (for the working panel of the Headache and Facial Pain Section of the American Academy of Neurology). Safety and efficacy of ergotamine tartrate and dihydroergotamine in the treatment of migraine and status migrainosus. Neurology 1995; 45:577–584

35. Sanders SW, Haering N, Mosberg H, Jaeger H. Pharmacokinetics of ergotamine in healthy volunteers following oral and rectal dosing. Eur J Clin Pharmacol 1986; 30:331-334

<sup>1.</sup> Headache Classification Committee of the International Headache Society. Classification and diagnostic criteria for headache disorders, cranial neuralgia, and facial pain. Cephalalgia 1988; 8(suppl 7):1-96

36. Capobianco DJ, Cheshire WP, Campbell JK. An overview of the diagnosis and pharmacologic treatment of migraine. Mayo Clin Proc 1996; 71:1055-1066

37. Klapper JA, Stanton J. Clinical experience with patient administered subcutaneous dihydroergotamine mesylate in refractory headaches. Headache 1992; 32:21-23

38. Raskin NH. Acute and prophylactic treatment of migraine: practical approaches and pharmacologic rationale. Neurology 1993; 43(suppl 3):S39-S42

39. Raskin NH. Repetitive intravenous dihydroergotamine as therapy for intractable migraine. Neurol 1986; 36:995-997

40. Saadah HA. Abortive headache therapy in the office with intravenous dihydroergotamine plus prochlorperazine. Headache 1992; 32:143–146

41. Cady R, Wendt JK, Kirchner JR, Sargent JD, Rothrock JF, Skaggs H. Treatment of acute migraine with subcutaneous sumatriptan. JAMA 1991; 265:2831-2835

42. The subcutaneous sumatriptan international study group. Treatment of migraine attacks with sumatriptan. New Engl J Med 1991; 325:316-321

43. Sumatriptan auto-injector study group. Self-treatment of acute migraine with subcutaneous sumatriptan using an auto-injector device. Eur Neurol 1991; 31:323-331

44. Dahlof C, Edwards C, Toth AL. Sumatriptan injection is superior to placebo in the acute treatment of migraine with regard to both efficacy and general well-being. Cephalalgia 1992; 12:214-220

45. Plosker GL, McTavish D. Sumatriptan: a reappraisal of its pharmacology and therapeutic efficacy in the acute treatment of migraine and cluster headache. Drugs 1994; 47:622-651

46. Hulme A, Dalton DS. The efficacy of subcutaneous sumatriptan in the treatment of headache recurrence. Cephalalgia 1993; 13(suppl 13):157

47. Bates D, Ashford E, Dawson R, Ensink F-BM, Gilhus NE, Olesen J, et al. (for the Sumatriptan Aura Study Group). Subcutaneous sumatriptan during the migraine aura. Neurol 1994; 44:1587–1592

48. Visser WH, deVriend RHM, Jaspers NMWH, Ferrari MD. Sumatriptan in clinical practice: a 2-year review of 453 migraine patients. Neurology 1996; 46:46-51

49. Tansey MJB, Pilgrim AJ, Martin PM. Long-term experience with sumatriptan in the treatment of migraine. Eur Neurol 1993; 33:310-315

50. Pini LA, Trenti T. Does chronic use of sumatriptan induce dependence? Headache 1994; 34:600

51. Gobel H, Stolze H, Heinze A, Dworschak M. Easy therapeutical management of sumatriptan-induced daily headache. Neurology 1996; 47:297-298

52. Cutler N, Mushet GR, Davis R, Clements B, Whitcher L. Oral sumatriptan for the acute treatment of migraine: evaluation of three dosage strengths. Neurology 1995; 45(suppl 7):S5–S9

53. Sargent J, Kirchner JR, Davis R, Kirkhart B. Oral sumatriptan is effective and well tolerated for the acute treatment of migraine: results of a multicenter study. Neurology 1995; 45(suppl 7):S10–S14

54. Winner P, Ricalde O, LeForce B, Saper J, Margul B. A double-blind study of subcutaneous dihydroergotamine vs subcutaneous sumatriptan in the treatment of acute migraine. Arch Neurol 1996; 53:180–184

55. Physicians Desk Reference. 51<sup>st</sup> edition. Oradell, NJ: Medical Economics, 1997

56. Sumatriptan succinate. In Drug Information. American Hospital Formulary Service (suppl B), 1996, pp 9-20

57. Peroutka SJ . Beyond monotherapy: rational polytherapy in migraine. Headache 1998;  $38{:}18{-}22$ 

58. Jones J, Sklar D, Dougherty J, White W. Randomized double-blind trial of intravenous prochlorperazine for the treatment of acute headache. JAMA 1989; 261:1174–1176

59. Coppola M, Yealy DM, Leibold RA. Alleviating migraine with prochlorperazine. Ann Emerg Med 1995; 26:541-546

60. Bell R, Montoya D, Shuaib A, Lee MA. A comparative trial of three agents in the treatment of acute migraine headache. Ann Emerg Med 1990; 19:1079-1082

61. Tek DS, McClellan DS, Olshaker JS, Allen CL, Arthur DC. Ann Emerg Med 1990; 19:1083–1087

62. Peroutka SJ. Dopamine and migraine. Neurology 1997; 49:650-656

63. Moore KL. Management of chronic headache in the era of managed care. The Neurologist 1997;  $3{:}209{-}240$ 

64. Packard RC. What does the headache patient want? Headache 1979; 19:370–374

65. Blau JN, Thavapalan M. Preventing migraine: a study of precipitating factors. Headache 1988; 28:481-483

66. Fernandez E, Sheffield J. Relative contributions of life events versus daily hassles to the frequency and intensity of headaches. Headache 1996; 36:595-602

67. Diener H-C, Limmroth V. The treatment of migraine. Rev Contemp Pharmachother 1994; 5:271–284

68. Holroyd KA, Penzien DB, Cordingley GE. Propranolol in the management of recurrent migraine: a meta-analytic review. Headache 1991; 31:333-340

69. Havanka-Kanniainen H, Hokkanen E, Myllyla VV. Long-acting propranolol in the prophylaxis of migraine. Headache 1988;28:607-611. 70. Ljung O. Metoprolol in migraine. Cephalalgia 1981; 1:142

 Andersson P-G, Dahl S, Hansen JH, Hansen PE, Hedman C, Nygaard Kristensen T, deFine Olivarius B. Prophylactic treatment of classical and non-classical migraine with metoprolol—a comparison with placebo. Cephalalgia 1983; 3:207–212

 Kangasniemia P, Hedman C. Metoprolol and propranolol in the prophylactic treatment of classical and common migraine. A double blind study. Cephalalgia 1984; 4:91–96

73. Stensrud P, Sjaastad O. Comparative trial of Tenormin (atenolol) and Inderal (propranolol) in migraine. Headache 1980; 20:204–207

74. Ryan RE, Ryan RE, Sudilovsky A. Nadolol: its use in the prophylactic treatment of migraine. Headache 1983;23:26-31

 Sudilovsky A, Elkind AH, Ryan RE, Saper JR. Comparative efficacy of nadolol and propranolol in the management of migraine. Headache 1987; 27:421–426

76. Briggs RS, Millac PA. Timolol in migraine prophylaxis. Headache 1979; 19:379-381

77. Stellar S, Ahrens S, Meibohm AR, Reines SA. Migraine prevention with timolol. JAMA 1984; 252:2576-2580

78. Lance JW, Curran DA. Treatment of chronic tension headache. Lancet 1964; 1:1236-1239

79. Couch JR, Hassanein RS. Amitryptiline in migraine prophylaxis. Arch Neurol 1979; 36:695-699

 Couch JR, Ziegler DK, Hassanenin R. Amitriptyline in the prophylaxis of migraine. Neurology 1976; 26:121–127

81. Ziegler DW, Hurwitz A, Preskorn S, Hassanein R, Seim J. Propranolol and amitryptiline in prophylaxis of migraine. Arch Neurol 1993; 50:825-830

82. McQuay HJ, Tamer M, Nye BA, Carroll D, Wiffen PJ, Moore RA. A systematic review of antidepressants in neuropathic pain. Pain 1996; 68:217-227

83. Holland J, Holland C, Kudrow L. Low-dose amitriptyline prophylaxis in chronic scalp muscle contraction headache. *In* Proceedings of the First International Headache Congress. Munich, Germany, 1983

84. Mathew N, Saper JR, Silberstein SD, Rankin L, Markley HG, Solomon S. Migraine prophylaxis with divalproex. Arch Neurol 1995; 52:281-286

85. Hering R, Kuritzky A. Sodium valproate in the prophylactic treatment of migraine; a double-blind study versus placebo. Cephalalgia 1992; 12:81-84

86. Mathew NT, Ali S. Valproate in the treatment of persistent chronic daily headache: an open label study. Headache 1991; 31:71-74

87. Silberstein SD, Wilmore LJ. Divalproex sodium; migraine treatment and monitoring. Headache 1996; 36:239-242

88. Isojarvi JIT, Laatikainen TJ, Pakarinen AJ, Juntunen KTS, Myllyla VV. Polycystic ovaries and hyperandrogenism in women taking valproate for epilepsy. New Engl J Med 1993;329:1383-1388

89. Welch KMA. Drug therapy of migraine. New Engl J Med 1993; 329:1476-1483

90. Campbell JK, Zagami A. Hemiplegic migraine. In Olesen J, Tfelt-Hansen P, Welch KMA (Eds): The Headaches. New York, NY: Raven Press, Ltd., 1993, pp 409-411

91. Anthony M, Lance JW. Monoamine oxidase inhibition in the treatment of migraine. Arch Neurol 1969; 21:263-268

92. Forsyth PA, Posner JB. Headaches in patients with brain tumors: a study of 111 patients. Neurology 1993; 43:1678-1683

93. Vazquez-Barquero A, Ibanes FJ, Herrera S, Izquierdo JM, Berciano J, Pascual J. Isolated headache as the presenting clinical manifestation of intracranial tumors: a prospective study. Cephalalgia 1994; 14:270–272

94. Frishberg BM. The utility of neuroimaging in the evaluation of headache in patients with normal neurologic examinations. Nerology 1994; 44:1191-1197

95. Report from the Quality Standards Subcommittee of the American Academy of Neurology. Practice parameter: the utility of neuroimaging in the evaluation of headache in patients with normal neurologic examinations. Neurology 1994; 44:1353-1354

96. Kassell NF, Torner JC, Haley EC Jr, Jane JA, Adams HP, Kongable GL and participants. The international cooperative study on the timing of aneurysm surgery. Part 1:Overall management results. J Neurosurg 1990; 73:18-36

97. Weir B. Headaches from aneurysms. Cephalalgia 1994; 14:79-87

98. Couch JR. Headache to worry about. Med Clin N Am 1993; 77:141-167

99. Day JW, Raskin NH. Thunderclap headache: symptom of unruptured cerebral aneurysm. Lancet 1986; 2:1247-1248

100. Wijdicks EFM, Kerkhoff H, van Gijn J. Long-term follow-up of 71 patients with thunderclap headache mimicking subarchnoid haemorrhage. Lancet 1988; 2:68-70

101. Silberstein SD, Lipton RB, Saper JR, Solomon S, Young W. Headache and Facial Pain. Continuum 1995; 1:21

102. Silberstein SD, Corbett JJ. The forgotten lumbar puncture. Cephalalgia 1993; 13:212-213

103. Selby G, Lance JW. Observations of 500 cases of migraine and allied vascular headache. J Neurol Nerosurg Psychiatry 1960; 23:23-32

104. Raskin NH. Treatment of status migrainosus: the American experience. Headache 1990; 30 (suppl3):550-553

105. Klapper KA, Stanton JS. Ketorolac versus DHE and metoclopramide in the treatment of migraine headaches. Headache 1991; 31:523-524